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FHEAR |1
PARTS NAME: [BRACKET 1
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EED  |EHRE EHAR (X AR % i
I |T40-01010100-4 FERRRA CLAMP BRACKET ASSY (RICHT) | 1
1 |GB/T879. 2-93x18 PRERBEELY 03x18  [PIN 03418 !
3 |T40-01010102 AR FH HANDLE 1
4 |140-01010002-A REERE RIGHT BRACKET 1
5 [140-010101014 R R 5 LINITATIVE POSITION SHART 1
6 [F25-01010011 B aE PLASTIC NUT )
T |F15-01010007 AREEEH SELF-LOCKING NUT, BRACKET )
8 [F25-01010004 T M PLATE, TWO HOLE 1
9 |GB/T889. 1-M10 FAEGER A BERI0  [SELA-LOCKING NUT W10 )
10 |GB/T97.1-10 T4E 10 WASHER 10 2
11 {oB/T5783-M8x16 AR M8x16 BOLT M8x16 1
12 |B10-01010007 B E WASHER, LOCATION SHAFT )
13 [B10-01010005 R EA BUSH 4 !
14 |oB/197.1-6 THE ¢ WASHER 6 4
15 |6B/T5783-M6x10 7 AR Moxl0 BOLT Mox10 2
16 |6B/T70. 1-M10x45 WS A KSR MI0x4S  [SCREW M10x4S 2
17 |6B/T7940. 1-M6 B A5 MG 0IL CUP M6 3
18 {T36-04000023 %+ LINE CLANP 1
19 [F25-01010003 HE4E VASHER )
200 (F25-01010002 BERENE BUSH, NYLON 1
2 [F25-01010301A-L Je¥ R (1) ROTARY BRACKET (L) 1 L
F40-010101014-3 RELE () ROTARY BRACKET () S
22 [R10-01010003 RAR WA E BUSH 1
23 |R10-01010001 HER A SHAFT, TILT 1
24 |6B/T896-9 F oY CIRCLIP 9 )
25 |F25-01010302 HERREHE SEAL, BOLT 1
26 [F25-01010303 NETEER M8x20 FLANG BOLT M8x20 1
27 [F15-01010001 KRR NKEE BOLT, CLAMP BRACKET 1
28 |T40-01010001-4 ERBAE LEFT BRACKET 1
29 [F25-01010324 HHELHE () BUSH 2
30 [B10-01010006 A2 BUSH B 1
31 {F40-00000007D R e Ao B LOCATION SHAFT 1
32 [E10-01010008 AR ANODE 1
33 [B10-01010009 i WIRE, ANODE !
34 {6B/75783-M6x25 AR Mox2s BOLT M6x25 )
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FHELR: (420
PARTS NAME:  [BRACKET 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH G HE %

1 [F25-02000016 K LONG BOLT )

) [F25-02000015 HE B4 PLATE, ABSORBER !

3 F25-02030000 }X%M)&%%éﬂ{# SHOCK ABSORBER ASSY, DOUBLE HOLE 1

4 |B/T5783-M8x30 AR N8x30 BOLT M8x30 3

5 |GB/T97.1-8 T4E 8 WASHER § 5

6 [F25-01020001L BIEAE L) BRACKET, STEERING (L) 1 L
F40-010200018 BIAEER ) BRACKET, STEERING (S) 1 S

7 [F40-01020002 JER BOLT, DOUBLE HEAD ) B
F25-01020002 iER 4 BOLT, DOUBLE HEAD ) By

8 [P40-01000004 B ik PADDING BLOCK, STEERING BRACKET | 1 BN

9 (cB/T889.2-M8x1.25  [AFIREARKEAALSEE sx. 25 [LOCKNUT M8x1. 25 )

10 [F25-01000003 BT FE UPPER WASHER, ROTARY BRACKET | 1

11 |F25-010000014 RELE LA UPPER BUSHING, ROTARY BRACKET | 1

12 [F25-01000002 Fat B S FRICTION PAD ASSY 1

13 [F25-01000004L BT ETHE LOVER BUSHING, ROTARY BRACKET | 1 L
F25-010000048 W ETHE LOVER BUSHING, ROTARY BRACKET g

14 [F25-01000005L THEWE 0~ RING, LOVER BUSHING 1 L
F25-010000058 THEDE 0 - RING, LOVER BUSHING g

15 |F25-01000006L FRETETEE LOVER WASHER, ROTARY BRACKET | 1 L
F25-010000068 RELRTAE LOVER WASHER, ROTARY BRACKET S

16 [F25-00000005 AL EEE M0 NUT 10 4

17 [F25-00000016 ERESNE SHELL ,MOUNT DAMPER (RIGHT) | 1

18 |F25-00000002 EHRES MOUNT DAMPER ,LEFT AND RICHT | 2

19 |F25-00000003 HHES MOUNT DAMPER , FRONT 1

20 |GB/T818-M6x8 TR R4 Noxs SCREW M6x8 1

20 [F25-02000002 ERIE TIGHTWIRE , EARTHING 1

22 {6B/197.1-10 THE 10 WASHER 10 4

23 [F25-00000007 SR M10x80 BOLT M10x80 )

24 [F25-00000006 AR M0x120 BOLT M10x120 )

25 [F25-00000015 EHRERNE SHELL ,MOUNT DAMPER (LEFD) | 1
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RHfaf | BEZ4
PARTS NAME:  [STEERING SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EAR (X ARG % i
I [P40-01030101 wITREAH THROTTLE CABLE ASSY 1
) |GB/T889.2-M10x1. 25 [BFHREH M s AR R0 23 {LOCKNUT M10x1. 25 3
3o [OB/TEITOMIONL2S AR N0kl 25 NUT M10x1. 25 1
& [F15-01000013 FRELER ORIENTATION PLATE, RANDLE 1
5 [F15-01000011 e () BUSHING, HANDLE (LOW) 1
6 |6B/TST82-M6x43 NAEH Moxds BOLT Méx4s 1
T |6B/T97.1-6 THE 6 WASHER 6 3
g [T40-00000006 E 0 BLOCK, HANDLE 1
9 [T40-00000005 R HE WAVE WASHER 1
10 [T40-00000004 2AE WASHER, HANDLE 1
11 [T40-00000002 BRI HANDLE, GEAR SHIFT 1
12 [F40-00000001 T CONNECTING ROD, GEAR SHIFT | 1
13 [F15-00000012 %4 CLIP 1
14 |T40-00000003 LG8E FLANGE TUBE 1
15 [T40-01020001 EX P BT JACKET, HANDLE BRACKET 1
16 [F25-01030001 ST BRACKET, HANDLE 1
17 [6B/197.1-10 THE 10 WASHER 10 )
18 |6B/T6170-M6 N R Mo NUT Mé 1
19 [F15-01000012 HERE4E NYLON WASHER, BUSHING 1
20 [F15-01000008 HERE WASHER, BUSHING )
21 [F15-01000009 HERW4E WAVE WASHER, BUSHING )
22 [F15-01000007 FHHE (/) BUSHING, HANDLE (HIGH) 1
23 [F15-01030003 e 1 BOLT, DOUBLE HEAD 1
24 [F15-01030001 B 24 HANDLE, STEERING 1
25 |6B/T91-91. 6x12 Fo4 o1, 6x1 COTTER PIN @1, 6x12 |
26 [F15-01030200 AR A4 BOLT, FRICTION ADIUSTING 1
27 [F4-01090006 HE BUSH 1
28 [F4-01090007 gL SPRING, COMPRESSION |
29 |0B/T848-10 MU 10 SMALL WASHER 10 1
30 |F4-01090300 ERFREREAL STEERING HANDLE ASSY |
31 [F40-01020003FFT AEF XA ENGINE STOP SWITCH ASSY 1
3 [F4-01090401 BlAE R AZ STOPER, HANG ROPE ASSY |
33 |6B/T820-M5x25 + R LB ATN5xD5 SCREW, PAN HEAD M5x25 1
34 {F4-01090003 B R B FRICTION 1
35 [F4-01090004 RA A NYLON WASHER |
36 F15-01030100 L R THROTTLE LEVER ASSY 1
37 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 )
38 [F15-01030005 S5 TE 2 PLATE, THROTTLE LEVER 1
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FHELA (A LEEERK
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
EEE  |EHRE LR X EAH G % At
1 [F25-02010002 A 16x30x6 0IL SEAL 16x30x6 1
7 [F25-00000014 FH 98x1) PIN ¢8x1) )
3 [F15-04000005 i1 WATER NOZZLE |
¢ [F25-02010003 B5% %58 JOINT B, GAS PIPE 1
s [F40-02010001 HE P SEAT, OUTLET MANIFOLD 1
6 [F15-07010005 BE 14 PLUG 1/4" 1
7 [|F25-02010005 Mk ANODE 1
g [F15-07010009 A5 5t SEAL, ANODE 1
9 [F15-07010011 R A COVER, ANODE 1
10 |6B/797.1-5 T4E WASHER 3
11 [6B/T5783-M5x12 ARER W5x1) BOLT M3x12 1
17 [F15-07010012 WHA L A PLATE, ANODE 1
13 |6B/T97.1-6 T4H 6 WASHER 6 10
14 |0B/T5783-M6x20 A Mox20 BOLT M6x20 1
15 [F25-02000011 5 B GASKET, EXHAUST PIPE 1
16 [F40-02010005 W55 EXHAUST PIPE 1
17 [6B/T5783-M6x50 NAER N6x50 BOLT Mex50 3
18 [F40-02010006 HEEFHE SEAL RING, EXHAUST PIPE |
19 [F40-02010007 g GASKET, CLAPBOARD 2
20 [F40-02010008 ik (LAPBOARD 1
2 [F40-02010009L HE W (L) OUTLET MANIFOLD 1 L
F40-020100098 AR (9) OUTLET MANTFOLD (S) ! S
27 [F40-02000008 HEEERIE B RUBBER JACKET B, OUTLET MANIFOLD| 1
23 |6B/T5783-M6x25 AR N6x25 BOLT M6x25 6
24 [F40-02000007 HERERIE A RUBBER JACKET 4, OUTLET MANIFOLD| 1
25 |6B/T818-M5x16 A AT MSxL6 SCREW Msx16 )
2% [F40-02000004 S EXHAUST GUIDE, PLASTIC 1
27 [F25-02000003 HEER CLAPBOARD, EXHAUST 1
28 [F15-00000006 A 06x1) PIN ¢6x12 )
29 [6B/T97.1-8 THE 8 WASHER 8 10
30 [6B/T5783-M8x30 AAER N8x30 BOLT M8x30 4
31 [F40-00000002 K LR ERBEE RUBBER PLUG, UPPER CASING 1
30 |6B/T5782-M8x80 NAER N8x80 BOLT M8x80 8
33 [F40-02000001L KEEEEK (L) UPPER CASING (L) 1 L
F40-020000018 KLEEEK(S) UPPER CASING (S) §
34 {T40-02000004 B A E RUBBER BUSHING 1
35 {140-02000003 it & BUSHING, DRIVE SHAFT 1
36 [F40-02000003 aths JACKET, DRIVE SHAFT 1 L
37 |6B/T893. 1-32 AL AEMLE 3 CIRCLIP 3 1 L
(B/7893. 1-30 MU REREE 30 CIRCLIP 30 g
38 F15-04000003 M4 A WASHER, BOLT 1
39 |F15-04000002 S BOLT, 0IL DRAIN 1
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FHELT | HERAE
PARTS NAME:  [OIL PAN ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEH |Rh4S EEAH () EAR G % b
I [F40-05000032 MRk 0IL LEVEL ASSY 1
2 [F25-02010007 5 GASKET, OUTLET MANIFOLD 1
3 |6B/T97.1-6 T4H 6 WASHER 6 15
1 {6B/T5783-M6x16 ANRER Nox16 BOLT Méx16 )
5 [F40-02010100 W 2 4 FILTER ASSY 1
6 |6B/T5783-M6x5 AR N6x25 BOLT M6x25 13
T [F25-02010006 Sk GASKET, RELIEF VALVE 1
8 [F40-02010010 i 1 7 SHELL, RELIEF VALVE 1
9 |F15-07010004 BE 1/8" PLUG 1/8" 1
10 [F15-00000006 A o6x1) PIN 96x12 )
1 [F40-02010002 WK 7 0IL PAN 1
12 [F40-02010003 Bmps RUBBER JAM 1
13 [F15-04000003 HoEEA R WASHER, BOLT 1
14 F15-04000002 Mgz BOLT, OIL DRAIN 1
15 [F40-02010004 WO RE JACKET, OIL DRAIN 1
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HfLH |KE
PARTS NAME:  |BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SE5H  |EHES EEAR D AR % i
1 [F40-03000001EFT EE BOTTOM COWLING 1
) [F15-01000015 HINEFE JACKET, CABLE 1
3 [F15-05000006 Wk RE SHEATH, WAVE 1
4 [F25-03000003 B WAL B RUBBER PLUG, CIRCULAR 1
5 [F40-03000009 BRI & RUBBER PLUG, ABNORMAL 1
6 [F4-05000200 i T FUEL CONNECTOR ASSY |
T [6B/T6170-M6 AR N NUT M6 3
8§ [F15-05000017 FHRREHA SEAL, RUBBER |
9 |6B/T97.1-6 TAES WASHER 6 10
10 |GB/T5783-M6x25 R Mox2S BOLT Méx25 1
11 [F40-03000006 EENEH COVER BOARD, BOTTOM COWLING | 1
12 (6B/T5783-M6x30 AR Mox30 BOLT Mex30 4
13 [F15-05000008 FHE A CLANP 4 1
14 |6B/T5783-M6x20 AR Mox20 BOLT Mx20 ;
15 [F25-03000023W BE R BRACKET, JAM 1
16 [GB/T84.5-8T5.5x19 |+ ¥4k f S8E4T ST5.5x19 |SCREV ST3. x19 )
17 [F25-03000100 K Em TAM ASSY 1
18 [F25-03000101W WERK I 1
19 [F25-03000102W BEHKE RUBBER RING, JAM 1
20 [F25-03000103W sy JOINT, JAM 1
21 [F25-03000104W B NUT, TAM 1
20 |6B/T823-M6x10 58N RAT Mex10 SCREW Méx10 1
23 [F20-03000101 BT HHE SEAL, PILOT LANP 1
24 [F20-03000100BFT BRaThas PILOT LANP ASSY 1
25 [F15-05000003 % F T B RUBBER PLUG, QUADRATE 1
26 [F40-03000012 KRTE BRACKET, PILOT LAMP 1
27 [F15-05000033 THEBRPE TACKET, LEVER 1
28 |6B/T93-6 BERE 6 SPRING-VASHER 6 4
29 [F25-00000004 EXAE 6 BIG WASHER 6 4
30 |F25-03000006 HEH DANPER 4
30 [F25-03000007 WE B e BUSHING, DAMPER 4
3 [F25-03000019 HE BRACKET ASSY, TENSIONAL SPRING | 1
33 [F15-05000026 W 4 SPRING, TENSION 1
34 [6B/T3783-Mex12 A AER Moxl) BOLT Méx12 1
35 [F25-03020000 TB 4 B il LOCKING ASSY, TOP COWLING 1
36 [F15-05000036 TEHBEME £ 2B BUSHING B 1
37 [F15-05000022 TEL REME £ EA BUSHING A 1
38 [F15-05000023 Y 4E WASHER , WAVE 1
39 [F40-03000100 NECTES Tl LOCKING ASSY, TOP CONLING 1
40 [F15-05000009 H 4 Ao WATER NIPPLE, PLASTIC I
41 [F40-03000011 EERE TAM, BOTTOM CAWLING 1
42 [F25-03000002 FEFHA SEAL, BOTTOM COWLING 1
43 [F40-00000100 KIEEES SHIELD, UPPER CASING 1
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EHEAT |KE
PARTS NAME: |BOTTON CONLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB X LR EX HE &k
44 [0B/T818-M6x25 o R AT N6x0S SCREW M6x25 2
45 [F40-03000600% BT LA SITCH ASSY, TILT 1
46 |F40-03000008 RATEPE JACKET, TILT SWITCH 1
47 [F40-030004008FT BT LA START SWITCH 1
48 [P40-03000009BN BB L RUBBER PLUG, ABNORMAL 1 PI-T/BY-D
F40-03000009V B4 i L RUBBER PLUG, ABNORMAL
49 [F25-03000029W kAW RE RS SEAL, RUBBER 1
S0 [P40-03000014W KERLPE WAVE JACKET, WATER PIPE 1
ST [136-04000023 %+ CLAMP 1
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WL |BHEG 1
PARTS NAME:  [CONTROL SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE EEAR (X AR % &t

I |6B/T5782-M6x55 AR NS5 BOLT Mox55 1

2 |6B/T96-6 KB 6 BIG WASHER 6 1

3 [F40-05000039EFT W RER SWING ROD, THROTTLE ACTUATOR | 1

4 [F15-07130314W R T4 JOIN, CHOKE 1

S [P40-05000900EFT WITE LINK ROD ASSY, ACCELERATOR | 1

6 [P40-05000901EFT HITER LINK ROD, ACCELERATOR 1

T |6B/T6170-5 NAEE NS NUT M5 1

8 [T20-06050302 AL JOIN B, LINK ROD 1

9 [F40-05000016EFT WA B BUSHING, ACCELEROGRAPH 1

10 [P40-05000033 BT AR CHAIN WHEEL, ACCELEROGRAPH 1

11 |6B/T5783-M6x10 AR Mox10 BOLT M6x10 1

12 [F40-05000013 EHBNEE R PLATE, STEEL (4BLE 1 F40BY
13 [6B/T5783-M6x25 A N6x2S BOLT M6x25 4

14 |6B/197.1-6 T4H 6 WASHER 6 7

15 [F15-05040002 AT B BEARER, SHIFT ROD )

16 [F40-03000010 o BH% ROCKER, DETENT 1

17 |6B/T879. 4-3x20 TR AR REY 03x20 [PIN ¢ 3x20 1

18 [F15-05040100 TSRt LEVER ASSY, SHIFT ROD 1

19 |6B/T5783-M6x20 A E# Mox20 BOLT M6x20 1

20 [F15-05000031 THEE R SPRING PIECE, SHIFT ROD 1

2 [F15-05000032 PYEES Sidi SPRING PIECE, SHIFT ROD 1

20 |F15-00000012 £% 1.8 (LIP 91.8 |

23 |F40-03000007L RHEEH (1) CONNECTING ROD, SHIFT GEAR(L)| 1

F40-030000078 RAEEH (9) CONNECTING ROD, SHIFT GEAR(S)

24 |6B/T818-M3x14 A L AT M3x14 SCREW M3x14 )

25 [F15-13000800V £ (RV1-0) JIGGLE SWITCH 1

26 [F15-05000300BW AT EE TR PLATE, JIGGLE SWITCH 1 -
2 6B/T6170-43 RNAEE M NUT M3 ! F40BY-D
28 |GB/T5783-M6x16 7~ e Mex16 BOLT Mex16 )

29 [F25-03030005W T EHE ( ROCKER C, ARRESTER 1

30 |6B/1879. 2-3x20 BAEREMERS 0320 |COLUMNIFORM PIN ¢ 3x20 1
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ERELH:  |BHES )
PARTS NAME:  |CONTROL SYSTEM 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE AR (X AR % &t
L |F40-05000016W BEREE LA TIE-IN, CONTROL CABLE 1
2 |F25-07000003W BEREE LA TIE-IN, CONTROL CABLE 1
3 [F15-11010000W BEREAHL CONTROL CABLE ASSY )
4 {F25-070000030 T ALK PLATE, RINGENT 1
5 |6B/196-5 K4 5 BIG VASHER § )
6 |F15-00000012 ££01.8 CLIP SPRING 1.8 3
T |GB/T5783-M6x25 NEER N6x2S BOLT M6x25 1
8§ |GB/T5287-6 FALE 6 SUPPER WASHER 6 1
9 |F25-03000027W TR PLATE, SHIFT 1
10 |F25-03000028W RACHATE BUSH, LIMITED PLATE |
11 |F25-05160002 *E41 (LIP SPRING ¢1 1
12 |F25-03030004W RHEHT B LINK ROD B, SHIFT 1
13 [F40-05000015¥ BHBNEETR PLATE, STEEL CABLE 1 F40FY
14 [F25-03030003W GEE ROCKER B, STOPPER 1
15 |GB/T879. 2-3x20 PAEEEMERS 03x20  |{COLUMNIFORM PIN ¢ 3x20 1
16 |F25-07000006 S8 S A AT E /8" {THIN LOCKNUT )
17 |GB/T97.1-10 T4 10 WASHER 10 5
18 |F25-01000007W B HEEM PLATE 1
19 |GB/T889. 2-MI0x1. 25  [EAB M4 S EAN011.25 (THIN LOCKNUT M10x1. 25 2
20 [1AS0 P404 24-016  (VHEHE 0-RING 1
2 |F25-010100120 HR G ED NUT , PLASTIC |
21 |F25-07000301W 8 AT LINK ROD , TURNING 1
23 [F25-07000304 NEERS NUT 3/8" 1
24 [F25-07000303 Bihig TUBE , BOLT 1
25 |F25-070003020 $ I EATE BOLT !
26 [F25-07000300W $ WAL LINK ROD ASSY 1
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THREN | ATEERRNEHE4
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EEAH () ARG % i
L {F40-04000000L KTREAE (L LOWER CASING ASSY (L) 1 L
F40-040000008 ATREAR (S LOVER CASING ASSY (S) S
1 {T40-04000001 KTRERE LOVER CASING 1
3 (T40-04000006 IMEBEE M1 2x1. 25 NUT, PINTON 1
4 [T40-04000005 M PINION 1
5 |6B/T820-M5x30 TR AT Mx30 SCREW M5x30 1
6 [T40-04000022 KA VATER INLET A |
T [T40-04000004-1 ERERER K (T=0. 102%)  [SHIN(t: 0. 10nm) 1
T40-04000004-2 FAEBABE (T=0.12Z5) SN (t: 0. 120m)
T40-04000004-3 ERERARF (1=0.158 %) wmaoxmm
T40-04000004-4 EREBERE (1=0. 18ZX)  [SHIM(t: 0. 18mm)
T40-04000004-5 ERERERE (1=0.302%)  [SHIM(t: 0. 30mm)
T40-04000004-6 EREHERE (1=0.402%)  [SHIM(t: 0. 40m)
T40-04000004-7 ERERERE (T=0.502%)  [SHIN(t: 0. 50mm)
8 (T40-04000024 R4 R TaA 312/3) ROLLER BEARING 1
9 [T40-04020000 E#ERAH FORVARD GEAR ASSY 1
10 [T40-04050000 Rk ma PROPELLER SHAFT ASSY 1
11 [T40-04050006 FHEE PLUNGER, SHIFT |
12 [T40-040500024 BAmBL SPRING, CLUTCH 1
13 [T40-04050003 IAELE DOG CLUTCH 1
14 [T40-04050004 BB PIN, CLUTCH 1
15 [T40-04050005 BhRER ANNULAR SPRING, CLUTCH 1
16 |T40-04050001 ek SHAFT, PROPELLER 1
17 (14004050007 Eleb gl WASHER, REVERSE GEAR 1
18 |T40-04060006 EpeN ey GEAR, REVERSE !
19 [T40-04060005-1 HRE (T=0.102%) SHIM (T=10.10m) 1
T40-04060005-2 HBK (T=0.128%) SHIN (T=0.12m)
T40-04060005-3 ERE (T=0.158%) SHIM (T=0. 15m)
T40-04060005-4 ERE (T=0.182%) SHIN (T=10.18mm)
T40-04060005-5 ERE (T=0.308%) SHIM (T=0. 30mm)
T40-04060005-6 HBE (T=0.402%) SHIM (T = 0. 40um )
T40-04060005-7 ABRE (T=0.502%) SHIM (T=10. 50m)
20 {T40-04060000 ATRERGEA COVER ASSY, LOVER CASING 1
2 |6007 Pscé A& 6007 PSC4 BEARING 6007 P5C4 1
20 [T40-04060002 KTEEEEZ0AELE 4 |0-RING A, COVER 1
23 [T40-04060003 KTEEZKEREHE B [0-RING B, COVER )
24 [T40-04060001 KTRERKE COVER, LOVER CASING 1
25 K 2220 I8 A& 100 BEARING 2220 1
26 [F25-04010003 I35 3 #2236 0IL SEAL 4
27 |GB/T5783-M8x25 A M8x25 BOLT M8x25 )
28 |GB/T97.1-8 THE § WASHER 8 2
29 (14004000008 A4 H BIG WASHER 1
300 [T40-04040000 WHE KA CASING A ASSY, 0IL SEAL 1
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FHBLI | KTRERRRTHA4
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELH G HE i
30 [TASO F404 24-050  [HFKA (REHE 0-RING , CASING 4 1
32 [T40-04040001 W4 7 KA CASING A, OIL SEAL 1
33 [T40-04000009 Wit COVER , 0IL SEAL 1
34 {140-04000010 ARETHE GASKET , WATER PUMP SEAT 1
35 (T40-04000011 SRR OUTER PLATE 1
36 [F25-04000007 EfiE edxl0 DOWEL PIN @4x10 )
37 {T40-04000205 KERKOH %4 B 0-RING 1
38 [F25-04040000 KA A IMPELLER ASSY, VATER PUMP 1
39 [T40-04000202 KER7 INNER SHELL, VATER PUMP 1
40 |T40-04000201 KERE WATER PUMP HOUSING 1
41 [T40-04000012 ARERER PLATE , WATER PUMP 4
42 |6B/T5783-M8x30 NEER V830 BOLT M8x30 4
43 [F40-04010000L o 41 DRIVE SHAFT ASSY | L
F40-040100008 Wshshd DRIVE SHAFT ASSY 1 S
44 |F25-04000015 L% WOODRUFF KEY 1
45 [32005 TR KOTO A SR THA 30005  [BEARING 32005 1
46 {T40-04000003-1 Bl f (1 0. 0EX) wmuwlmm !
T40-04000003-2 Bapisa k(0. 122%) a01mm
T40-04000003-3 Bk b (0. 158 %) wM( 1 Smn)
T40-04000003-4 Bahiakh (1 0.82%) wmuowm)
T40-04000003-5 Bk i (1:0.3028) wmuoamm
T40-04000003-6 FapiaRk (0. 402X) TN (t: 0. 40mn)
T40-04000003-7 Bt e (12 0. 02 %) SH(towm)
47 {T40-04000002 KRABE BUSHING , NYLON 1
48 {T40-04000026 RAtA B-1416 QUILL BEARING 1
49 [F15-05000035 ERER COLUMN NUT 1
50 |6B/T6172. 1-M6 AR N NUT M6 !
S [F15-06020004 O 5 4 14x4. 2 0-RING 14x4.2 |
5 [T40-04000007 TR 24 COVER PLATE, CAMSHAFT 1
53 |TASO F404 31-035 0B % HE 0-RING 1
54 |6B/197.1-6 THE 6 WASHER 6 1
55 |P40-04020000 TR CAM ASSY, SHIFT ROD 1
56 |B/T889. 15 ELESMHA RS SERS  |LOCKING NUT M 1
ST [T40-04000023 #A B VATER INLET B 1
5§ [F4-03000023 FAEE PLUG, 0IL HOSE 1
59 [F4-03000024 T E A GASKET )
60 [F25-04000031 Rz PLUG , 0IL RELEASE 1
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FHBEM | ATEEREAEHES
PARTS NAME:  |LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH () ARG % 4
1 [F25-02000019 R1 4 NYLON WASHER, WATER PIPE 1
7 [F40-02000005L K (L) WATER PIPE (L) 1 L
P40-020000058 KE (9) WATER PIPE(S) 1 §
3 (14002010005 KEEHE SEAL, WATER PIPE 1
4 |T40-02000002 KEFHE GUIDE BUSHING, WATER PIPE 1
S (14004000204 KEREFRE NYLON BUSHING, WATER PIPE |
6 [T40-04000203 KETEHE SEAL 1
T [T40-04000014 it VATER BNVELOP 1
8 [T40-04000013 KA PLATE, WATER BNVELOP 1
9 |B/T5783-M8x35 AR N8x3S BOLT M8x35 1
10 |6B/193-8 HELE 8 SPRING-WASHER 8 )
11 |6B/T97.1-8 THE § WASHER § 3
12 |F15-00000006 A4 ¢ 631 DOVEL PIN ¢ 6x12 )
13 [6B/197.1-10 THE 10 WASHER 10 4
14 |T40-00000008 NEER NL0x1. 25340 BOLT M10x1. 25x40 4
15 |6B/T5782-M8x65 XA N8x6S BOLT M8x65 1
16 |6B/T5783-M8x25 AR N8x25 BOLT M8x25 1
17 [T40-00000010 MRk ANODE !
18 {T40-00000009 AT HARA ANODE A, LOWER CASING 1
19 {T40-04000018 Vg SPACER, PROPELLER 1
20 {T40-04070000-13 Al -1U4x13"  [PROPELLER ASSY 3-114"x13" | 1
T40-04070000-12 Pk 3-116'x12"  |PROPELLER ASSY 3-11%¢"x12"
T40-04070000-11 HH k4 3-116'x11"  |PROPELLER ASSY 3-1154"x11"
20 {T40-04000019 B LAt BUSH 4, PROPELLER 1
20 [T40-04000020 iR ED BUSH B, PROPELLER 1
23 (T40-04000021 ik WYL 3 NUT 1
24 [6B/T91-3. 2x25 Fro#ed x5 COTTER PIN ¢ 3. 2x25 !
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FHMEAMN (A L

PARTS NAME; |ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX HE %
I |P60-050000414 TRE COVER, FLYVHEEL 1
) [6B/T5783-M6x20 A Mox20 BOLT Mbx20 4
3 (6B/197.1-6 THE § WASHER 6 g
4 |F25-05000026 TRhES FLYWHEEL NUT 1
5 |F25-05000025 1RER4E WASHER, FLYWHEEL NUT 1
6 [F40-05000700EFI i FLYVHEEL |
T |6B/T5783-M6x30 N RER N6x30 BOLT M6x30 7
8 [F40-05000600EFI HENE AL MAGNETO COIL ASSY 1
9 |F40-05000034 SEALR BRACKET, COIL 1
10 {F8-00000005 BRI 08x10 DOVEL PIN @810 )
11 [F25-05000024 TRFEE WOODRUFF KEY, FLYWHEEL 1
12 [6B/T5783-M5x16 AR M5xl6 BOLT M5x16 )
13 [6B/197.1-5 T4E 3 WASHER § )
14 |185-05040004 BELEERD PLATE B, PULSER COIL 1
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FAMAMN [R50

PARTS NAME: | ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EEAR () EEAH G % &it
1 |F40-05000300EF1 EREAY RECTIFTER ASSY 1
2 |6B/197.1-6 T4E 6 VASHER 6 9
3 |GB/T5783-Mox30 AR Nox30 BOLT M6x30 )
4 |F15-07150001W R 200 FUSE WIRE (204) |
5 |F25-05090100W YEbr B A FUSE ASSY 1
6 |F40-05000055EF1 RoasbBHEE BRACKET, RELAY 1
7 |6B/T5783-Mex16 s Mox16 BOLT M6x16 4
g [FIS-07150301W BeB¥E TACKET, RELAY 1
9 [F15-07150300W FELLETE RELAY, MOTOR 1
10 [68/197.1-6 FAE 6 WASHER 6 (COPPER) 6 HSn62-1
11 |GB/T6170-M6 M AFER M6 NUT M6 (COPPER) 5 iSn62-1
17 |F25-05170201W R R A B AL TACKET 4 )
13 {185-05000022 WSS CONNECTION LINE, MOTOR 1
14 |F25-05170200W HEEELPE B JACKET B, CONNECT LINE 3
15 |85-05030002 Ao BEHS () RELAY LINE (RED) |
16 [6B/T5783-6x12 AR Noxl) BOLT Mox12 1
17 |F40-05030005 RS B Y RELAY LINE |
18 [F25-05170101W B ERS T2 JACKET 1
19 |GB/T6170-M8 N8 NUT 8 1
0 |6B/T97.1-8 THE § VASHER 8 5
0 |F25-05170001W BHLE 2 N8 FIYATION BOLT, MOTOR ]
2 |F25-05170002 HERER 18 COLUMNAR BOLT M8 1
23 [F40-05000800 Fiah Al STARTING MOTOR 1
24 (6B/T5782-M8x50 AR N8xS0 BOLT 8x50 1
25 [F40-03000500EF1 EXG R4 C.D. T CABLE ASSY 1
2% |185-05000023 HREEY CONNECTION LINE, POWER 1
27 [F40-050012008F1 R % K CONNECTION LINE, TILT 1
28 |6B/T5783-M6x20 e N6x20 BOLT Méx20 )
29 [185-05030200 e B RELAY 1
30 |F40-03000013EFT RARLEEEE FIXED BRACKET, TILT RELAY |
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EHELH |85 3
PARTS NAME:  |ELECTRICAL 3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB X LR EX HE &k

1 |6B/T5783-M6x25 AR N6x25 BOLT M6x25 6
) |6B/T97.1-6 THE 6 WASHER § 9
3 [F40-05091401EFT IHBEEE TR BRACKET, MAIN RELAY )
4 [F40-050914028FT IHEEREH DAMPER, MAIN RELAY 2
s [140-05000028 EKE R TUBE, IGNITER )
6 [F40-05000060EFT FRERE R FIXED PLATE, MAIN RELAY 1
7 [F40-030914008FT B MAIN RELAY )
§  |0B/T6170-M6 AN M6 NUT M6 )
9 |6B/TS783-M6x33 AR Mox3s BOLT M6x33 )
10 [F40-05000063EFT EREETH PLATE, SENSOR |
11 |6B/T5783-M5x16 AR M5xl6 BOLT M5x16 )
12 [6B/T97.1-5 THE S VASHER $ 1
13 [F40-05091600BFT W E R SENSOR, CRANKSHAFT POSITION | 1
14 |0B/T5783-M6x10 A Mexl0 BOLT M6x10 1
15 [F40-05000059EFT £ ( CLAMP C 1
16 [F40-050902008FT B A TONITION COIL ASSY 3
17 [F8-05000021 Ak WASHER 6
18 |GB/TS783-M6x40 AR Moxdo BOLT M6x40 3
19 |6B/T5783-M6x16 AR Moxl6 BOLT M6x16 1
20 [F40-05000003 S F CLANP 1
21 [F40-05090700BFT KRz SENSOR, VATER TEMPERATURE 1
27 [F40-05000042EFT NHEhERE 0IL PRESSURE SENSOR 1
23 [F15-07000021 HEHERRE BUSHING, INTAKE SILENCER 3
2 |F8-05000007 BE B DAMPER 3
25 [F40-05000009-2EFT B RA % BRACKET, FIXED PLATE |
26 |6B/T5783-M6x20 AR M6x20 BOLT M6x20 3
27 [F40-05000009-1BFI-C  [# %8 24 FIXED PLATE, ECU 1
28 [F40-05000065EFT % ) CLAWP D 4
29 |GB/T5783-N6x12 A Mexl) BOLT Méx12 )
30 [F40-05000049BFT-A |3 s g 5 4% FIXED PLATE, MAGNETIC VALVE | 1
31 [F40-05091500BFT BB MAGNETIC VALVE, CARBON POT | 1
30 [F40-050901008FT BCURE 3 BCU |
33 [F40-05001000BFT B S K (.D.1 LINE ASSY 1
34 [F40-05001000-1BFT  [{£I% (404) FUSE WIRE (404) 1

F40-05001000-28FT  |{EFa# (204) FUSE WIRE (204) 1

F40-05001000-3BFT  |{E[# (154) FUSE WIRE (154) 1

F40-05001000-4BFT |4 (7.54) FUSE WIRE (7. 54) 1
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st | #AERG
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SREE | iR FELR(ER) FAEA 1 ) %E bt
1 [6B/T5783-M6x20 AR N6x20 BOLT Mex20 !
2 |GB/T97.1-6 THE 6 WASHER 6 3
3 [P40-05090600BFT  |[#EEERE HERE SENSOR, INTAKE TEMPERATURE | 1
4 [F40-05090601EFT BEENEREVE 0-RING, TEMPERATURE SENSOR | 1
5 [F40-05090503EFT b2kl STEP MOTOR !
6 [F40-05090503-1EF1 |k KO E 0-RING, STEP MOTOR 1
7 |F40-035090501EF1 AL IDLE CONTROL 1
g |F40-05090502EF1 EAEHNE 0-RING, IDLE CONTROL 1
9 |cB/T818-M4x10 R A AT L0 BOLT M4x10 )
10 [6B/197.1-4 THE4 WASHER 4 )
11 |6B/T818-M5x14 TR A LA BOLT M5x14 )
12 |6B/193-3 B AE S SPRING WASHER 4
13 |6B/197.1-5 THE 5 VASHER $ 4
14 |F40-05000026EF1 R IDLE CONTROL PIPE |
15 [F40-05090803EFT HEHTRTHE SEAL, INTAKE SILENCER 3
16 |F40-035090800EF1 WM TR INTAKE SILENCER ASSY 1
17 [F40-05090403EFI Y515 HE SEAL, THROTTLE VALVE 1
18 |F40-05090400EF1 HE kA THROTTLE VALVE ASSY 1
19 |GB/T818-Mdx16 TR A AT Wil SCREW Mdx16 )
20 |6B/T93-4 MR 4 SPRING WASHER 4 !
21 |6B/T96-4 F4E 4 WASHER 4 )
20 |F40-035090401EF1 HETHERRE POSITION SENSOR, THROTTLE 1
23 |B/T818-M5x20 T A L AN BOLT M5x20 )
24 HT4. 05300 RAALH 4. 0x300 CLAMP 4. 0x300 )
25 |F40-05090408EF1 YE TR RUBBER BOOT, THROTTLE VALVE | 1
26 [F40-05000064EFT SEUEL CONDUIT, THROTTLE VALVE 1
17 |6B/T5783-M6x14 NAER Mox14 BOLT M6x14 1
28 [F40-05000050EFT EA%E A AIR PIPE 4 1
29 |F40-05000048EF1 TRAEAE AIR PIPE 1
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FHMEAR |k

PARTS NAME:  |CYLINDER
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX HE %
1 [F15-07050004 it FILLER CAP,ENGINE 0IL 1
2 (TASO F404 35 025 WO E0NE 0-RING |
3 [F40-05070000 b LBk COVER ASSY, CYLINDER HEAD 1
4 [P40-05070001 K4 B COVER, CYLINDER HEAD 1
5 [F40-05070002 W g L CONNECTOR, BREATHER 1
6 [F25-02010003 EAEHEB CONNECTOR B, GAS PIPE 1
7 [F40-05070004 JEM SIEVE NET 1
§  [F40-05070003 2 A PLATE, BREATHER 1
9 [F40-05000002 L BT SEAL, CYLINDER HEAD 1
10 |6B/T818-M4x10 A AT Méx10 SCREW Mdx10 4
11 |6B/T5783-M6x20 KR Mox20 BOLT M6x20 7
12 |6B/197.1-6 THE 6 VASHER 6 11
13 [F25-05050021 M8 hihat 37x50x7 R 0IL SEAL, CAMSHAFT 1
14 [F15-07010005 BE /4 PLUG 1/4" 5
15 [F25-05050007 i 8h IR e A WASHER, LINITING BOLT 4
16 [F25-05050006 T8 B R 4 1 LIMITING BOLT, CAMSHART 1
17 [F25-05000003 THE 9 WASHER 9 8
18 [F25-05000002 AN ADGEE Wxl. 15 BOLT M9x1. 25 g
19 [F40-05040100EFT CLErL CYLINDER HEAD ASSY 1
20 |F15-07040104 51154 GUIDE, VALVE 6
21 [DPR7EA-Y KH%E DPRTEA-9 SPARK PLUG DPR7EA-9 3
22 |F8-05000022 AR Mox2S BOLT M6x25 4
23 |F25-00000014 FH 08x1) DOVEL PIN ¢8x12 )
24 [P40-05030000 Ahdd GASKET ASSY, CYLINDER HEAD | 1
15 [6B/T5783-M6x10 AR Mox10 BOLT Mox10 3
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FHEAR: | fHbEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX HE %
1 [F25-05020003 WEEB @43x054.8x6 R |0IL SEAL B 1
) [F40-05000001 ik CRANKSHAFT 1
3 [F25-05010300-1 HaHR (26) BEARING SHELL, CRANKSHAFT 8 BLACK
F25-05010302-2 BEBE (FE) BEARING SHELL, CRANKSHAFT BROVN
£ |F25-05020002 dgEtA 835x046.85x6 L [o1L SBAL 4 1
5 [F25-05020200 B4 CONNECTING ROD ASSY 3
6 [F25-05020204 R BOLT, CONNECTING ROD 6
7 [F25-05020203-1 AFFRE (26) BEARING SHELL, CONNECTING ROD| 6 BLACK
F15-05020203-2 ERHR (%E) BEARING SHELL, CONNECTING ROD BROWN
g [F25-05020106 EEHLE CIRCLIP, PISTON PIN 6
g [F25-05020105 EEE PIN, PISTON 3
10 [F40-05020100 EEAMH PISTON ASSY 3
11 [F40-05020101 EE PISTON 3
10 |F25-05020102 EERA PISTON RING ASSY 3
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FHEAT (WA

PARTS NAME:  [CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX HE %
I |6B/T5783-M8x35 AR N8x3S BOLT M8x33 1
2 [cB/197.1-8 TH#E § WASHER 8 9
3 |F40-05000011 Rt ERY POTHOOK, ENGINE 1
4 |oB/1889. -8 EAESLMS A EEE N8 |LOCK NUT I8 1
S [P40-05010000 A 44 CRANKCASE ASSY 1
6 [F15-07010004 BE 18 TN 1/8" 4
7 2500000014 Fhi4 d8xl) DOVEL PIN ®8x12 )
8 [F25-05010104 BE 1) 11" 1
9 [F25-05010103 BE 34 TAM 3/4" 1
10 [F25-05000035 NEER N8x80 BOLT 8x80 8
11 [F15-07000030 NAER M6x3S BOLT M6x35 8
12 [6B/197.1-6 T4E 6 WASHER 6 18
13 [F40-00000003 b CLibEE GASKET, ENGINE 1
14 [F25-05000100 MmiEs % 0IL FILTER 1
15 [F15-07010003 HURE AR M20x1. 5x35 STUD SCREW M20x1. 535 1
16 [F40-05000004 FAEMT HE GASKET, EXHAUST COVER 1
17 [P40-05000003EFL #EE COVER, EXHAUST !
18 |6B/T5783-M6x35 NAER M6x3S BOLT M6x35 10
19 [F40-05000038 WEL K GASKET, JAM |
20 [P40-05000037 BE 18x1.§ TAM M18xL. 5 1
20 |F25-05010113 AR X JOINT, WATER NIPPLE 1
2 [F15-07010021 TEEER COVER, THERMOSTAT |
23 [F15-07000031 HEE (560) THERMOSTAT (S60) 1
24 [F15-07010022 TEEL GASKET, THERMOSTAT 1
25 [F40-05000003 %+ (LAMP 1
26 [F40-05000022 K& A 960115280 VATER PIPE 4 @6x611x280 1
2T [P60-035000047 TR KE WATER PIPE, SHAPED |
28 [F40-03000016 =@ THREE WAY )
29 [P40-03000004 K*E F WATER PIPE F 1
30 [P40-03000002 K& ¢ o6xd11x170 WATER PIPE C @6x611x170 1
3 {P40-03000003 K& D 96x011x230 WATER PIPE D @6x611x230 1
32 [F25-03000021W EAKE WATER PIPE, SHAPED 1
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FHMAN |wE

PARTS NAME: |OIL PUMP
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SERE  |BERS LR (BN R4 G %E &
1 [F40-05000007 EREREE NUT, TIMING PULLEY 1
) [F25-05000021 LR R TIMING PULLEY 1
3 [F25-05000023 R TIMING BELT 1
4 [F40-05000008 ERFRER PLATE, TIMING BELT 1
s [F4-04000019 LEE 4x5. 3513 WOODRUFF KEY 1
6 (14000000008 A N0kl 25x40 BOLT M10x1. 25x40 !
7 [6B/197.1-10 THE 10 VASHER 10 I
g [F25-05050018 K48 WASHER, DRIVEN PULLEY 1
g [F40-05040006 ks DRIVEN PULLEY 1
10 [F25-05050016 o it i 8 DOVEL PIN, DRIVEN PULLEY !
11 [P40-05040201 f & CAMSHAFT 1
12 [F40-05040407 MEREHE GASKET, 0IL PUNP 1
13 [F40-05040400 Al &AL 0IL PUMP ASSY 1
14 [F40-05040401 ly:EE BODY, 01L PUMP 1
15 [F40-05040405 bk SEAL, 0IL PUMP !
16 [F40-05040404 M R%TH ROTOR SHAFT , 0IL PUMP 1
17 [6B/T309-4x15.8 HA 4x15.8 NEEDLE ROLLER 4x15.8 1
18 [P40-03040403 HRNET INNER ROTOR , 0IL PUMP 1
19 [F40-05040402 HERMET OUTER ROTOR , OIL PUMP 1
20 [F15-07110003 R E PLUNGER, 0L RELIEF VALVE 1
11 [F40-05040408 K S SPRING, 0L RELIEF VALVE 1
27 [P40-05040406 iy COVER, OIL PUMP !
23 |6B/T823-M6x16 7N LT Mox16 SCREW M6x16 )
24 [6B/197.1-6 T4E 6 VASHER 6 4
25 [6B/T5782-M6x40 AR Noxd BOLT M6x40 4




FAOEFT ZEE

PAGE 39 OF 62

A4tk

AT

PARTS NAME:

VALVE




TH0RF] ZEZ T

PAGE 40 OF 62

FHMEAR AT

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELH G HE %
1 [F25-05050002 #AN VALVE, EXBAUST 3
) [F25-05050003 AlTEE4H WASHER, VALVE SPRING 6
3 |PS2700. 04, 03 AT SEAL, VALVE STEM 6
£ |F25-05050005 AlTHE SPRING, VALVE 6
5 [F15-07040006 RITHEEE RETATNER, VALVE SPRING 6
6 [F15-07040007 CRRE:E 23 COTTER, VALVE SPRING 1
7 [F25-05050300 B % ROCKER ASSY 6
8 [F25-05050301 ok ROCKER 6
9 F15-07040303 TREAT SCREW, VALVE ADJUSTING 6
10 [F15-07040304 iy o LOCK NUT 6
11 [F25-05050001 #471 VALVE, INTAKE 3
12 [F40-05040001 B SHAFT, ROCKER 1
13 [F40-05040002 HERM SUPPORTING,PLATE, SPRING PLATE )
14 |F40-05040004 BERMEERA SPRING PLATE A, ROCKER |
15 [F25-05050012 R B SPRING PLATE B, ROCKER )
16 [F25-05050019 BEBNfEZER FLANGE BOLT, ROCKER SHAFT 4
17 [F40-05040003 2 W B FIXED PLATE B,ROCKER SHAPT 1
18 [F25-05050011 BERMEER SPRING PLATE, ROCKER 1
19 |F25-05050009 HEHE THA FIXED PLATE A, ROCKER SHAFT 1
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PARTS NAME: ~ [FUEL SYSTEM
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HEAT |BRbA4
PARTS NAME; |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH () ARG % 4
I |B/T5783-M6x14 R Mox14 BOLT Méx14 1
2 [6B/T93-6 BAE ¢ SPRING-WASHER 6 1
3 |6B/T6170-M8 N NS NUT )8 1
4 [F40-05000036 AL BRACKET , FILTER (UP 1
S |185-05000300 ST AL ¢ FILTER CUP ASSY 1
6 [F15-07080001 B ELEMENT, FILTER 1
T |185-05000302 2T FLOATER 1
8 |6B/T34SL1-30.5x1.8  |EEATEHE 030 5x1.8 SEAL, FILTER (UP 1
9 |185-05000301 HEAR CUP, FILTER 1
10 [P4-04000030 WELE B SPRING , FUEL PIPE 'B" 6
11 [F40-03000005EFT WS4 A @5x@10x720 (EPA)  |FUEL PIPE A @5x@10x720 (EPA) | 1
12 [F40-05000021EFT Wb TR (BPA) FUEL PIPE (EP4) 1
13 |F40-05000019 %D 9510105400 FUEL PIPE B $5x910x400 |
14 [6B/T3450.1-25x3.0 (O 25x3.0 0-RING 25x3.0 1
15 |6B/T5783-M6x30 N EER Mox30 BOLT M6x30 )
16 |cB/197.1-6 THE 6 WASHER 6 )
17 [F40-05050000 M R A FUEL PUMP ASSY 1
18 [F25-05130004 & PLUNGER 1
19 [F25-05130003 HERE SPRING , PLUNGER 1
20 [F25-05130001 Wi R E SEAT, FUEL PUMP 1
21 |6B/T6170-)5 N NS NUT M5 4
22 [F25-05130002 RE#E SPRING, DIAPHRAGM 1
23 [F25-05130008 4 ¢ 4xl6. S ROLLER NEEDLE ¢ 4x16. 5 |
24 [F25-05130100 EFL ks DIAPHRAGM SHAFT ASSY 1
25 [F4-04090011 W Fr 84T M3xo SCREW M3x6 )
26 [F4-04090005 B A UNILATERAL PLATE )
27 [F40-05050200 W B 4 FUEL PUMP SHELL ASSY 1
28 [F25-05130005 tRE UPPER DIAPHRAGM 1
29 [F25-051300064 MR LEHE SEAL , FUEL PUMP 1
300 [F25-05130007 MR E COVER, FUEL PUMP 1
31 |GB/T818-M5x4S TR LA Noxds SCREW, PAN HEAD MSxd45 4
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FatAt | REAE
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |RE4S AR (0 TRAH D e ki
1 [F40-060000004 REHE TOP COVLING ASSY 1
) [F40-060000034 TE: COVER, TOP COWLING 1
3 |F40-08000002 MERE () MARK (RIGHT), TOP COWLING |
4 [F40-060000014 TE TOP CONLING 1
S [F40-08000004 TERH () MARK (FRONT), TOP COWLING 1
6 [F25-06000006 Bk Ek B FLAT BOLT B 4
7 [P40-06000002 ECEL TS RUBBER SEAL, TOP CONLING 1
8 [F23-06000004 AEY POTHOOK (FRONT) !
9 |6B/Te184-Mo TRASERMAASREE N6 |LOCKNUT M6 6
10 |F25-06000100 Jo A1 POTHOOK ASSY (BACK) 1
1 [F25-06000005 ik CUSHION, BACK POTHOOK 1
12 [F40-060000084 R AR PLATE, LOCKING HOOK 1
13 |GB/T6170-M6 A ERG NUT Mg 4
14 |GB/197.1-6 T4E 6 VASHER 6 4
15 [F40-08000001 MEFH (£) MARK  (LEFT), TOP COWLING |
16 [F40-06000007 Bk A FLAT BOLT 4 )
17 [F40-08000003 MERE (B) MARK  (BACK), TOP COWLING !
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T4

S (240)

PARTS NAME:

OUTER FUEL TANK (24L)

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
Brsa |245% AR (B EH4H GEX) i g i

I [F15-09000000 WELR 0IL TUBE ASSY 1

2 |F15-10000000 s FUEL TANK ASSY |

3 |F15-10010000 WAL COVER ASSY, FUEL TANK |

4 |6B/T818-M5x18 A AN SCREW , PAN HEAD M5x18 4

5 |6B/197.1-5 THES WASHER 4

6 [F15-10020000 WEHER OLEOMETER ASSY 1

7 [F15-10000003 ik CASKET 1

8 |F15-10000002 HEER STRAINER 1

9 |F15-10000001 A AR FUEL TANK 1 (241)

10 |F15-09020000 Wt kA% (1) FUEL LINE CONVECTOR (INE SIDE,FRALE) | 1

1T |F15-09000003 % B CLAVP B 4

12 |F15-09000001 HEA(B10x06x92080) FUEL LINE A(#10x@6x2080) 1

13 [F15-09030000 FhmRA PRIMER BULB ASSY 1

14 F15-09000002 B (610x06x850 ) FUEL LINE B(610x6x850) 1

15 [F15-09010000 Wb LA () FUEL LIE COMVECTOR (PUEL TAWE STOE, FRUALE) | 1
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FHEAA: | BAGEH
PARTS NAME: CONTROL BOX ASSY
K. PART N0, DESCRIPTION DESCRIPTION (my REMARKS
SBEE TGS FHAH(FX) FELH(ED HE F S
1 |F40-130000008FT BYEU% CONTROL BOX ASSY 1
2 [HT2. 5x60 AT CLAMP )
3 [F40-130002008FT RpFxRAH STARTING SWICH ASSY 1
4 |F40-080101008FI BY%E CONTROL CABLE 1
S [P13-11000002W BAETEM PLATE, CONTROL BOX 1
6 |B/T819. 2-M5x12 LA M5x12 SCREW PAN HEAD M3x12 )
T |F15-13020007W IR THROTTLE HANDLE, INCHING 1
8 |F15-13000003W m A BUSH, CAM )
9 |F15-13020006W T BUSH, HANDLE 1
10 [F15-11000001W W BLOCK, RUBBER 1
11 [F15-13000014¥ REYE JACKET, CABLE 1
12 |F4-01090401 BAE | RAL STOPER, HANG ROPE ASSY 1
13 |F15-13000400W AEF Rk ENGINE STOP SWICH ASSY 1
14 |F15-13000203W Wh3E B INSULATED PLUG "B" )
15 |F15-13000202¥ WY INSULATED PLUG "A" 1
16 [F15-13020001W Bz COVER , CONTROL BOX 1
17 [F15-13000013W BASNER SYALL COVER , CONTROL BOX 1
18 |F15-13020005% WH4HE B WASHER "B" , WAVE !
19 [F15-13020100¥ HEEAAH LOCKED DISK ASSY |
20 |F15-13020002W 1% TORSION SPRING |
20 [F15-13020003W B4R% BACH LOCKED PULLEY |
20 [F15-13020004V RREEEM PLATE , PULLEY SPRING 1
23 |6B/T818-Mdx6 R LA Méxe PAN HEAD SCREW Méx6 )
24 [F15-130200000 BUEEA% COVER ASSY, CONTROL BOX |
25 |6B/T5783-M8x30 NAER M8x30 BOLT M8x30 1
26 |B/197.1-8 T4HE 8 VASHER 8 |
27 [T20-13000500W 1 H A MACHINE, CONTROL ACCELEROGRAPH | 1
28 [F15-13000007W HHLE VASHER |
29 |6B/T896-6 FrofE 6 PIN , COTTER 6 3
30 |F25-07000007W BENEHEL B CONTROL CABLE TIE.IN 'B" )
30 {F135-13000002 sEyilka CAM MECHANTSM 1
3 [6B/T818-M3x14 TR LA PAN HEAD SCREW M3X14 )
33 [F15-13000800W W% INCHING SWITCH 1
34 [F15-13000003 BEE R ER PLATE 1
35 [F15-13000004 JEluR £ PULLEY 1
3 [F15-13000001 BlEER D SHIFT SPRING PLATE 'B" 5
37 |F15-12000016W Tl 16 MARK 16 1
38 |6B/T6170-M6 NAEE Mo NUT M6 3
39 F15-13000008W O ARE F WEARABLE PLATE , CAM MACHANISN | 1
40 [F15-13000700W T EH SHIFT SWING LINK |
41 [F15-13000601 B BHERAY ADIUSTER FASTNESS ASSY ]
4 |68/75783-45x25 FNAEE W5x25 BOLT MSx25 )
43 |6B/T6170-5 NAEE NS NUT M5 )




FAOEFT ZEE

PAGE 48 OF 062

FUHAR:  |BYEUE
PARTS NAME:  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY RENARKS
$EEE | FHEE 4% (43) AR (EX) %e 4t
44 |F15-13000300W ety 24 i BUZZER ASSY 1
45 [F15-13000602W R ADIUSTER PIN 1
46 |GB/T5287-6 HA4E 6 BIG WASHER 6 3
47 [F15-13000006W EHRE F WEARABLE PLATE 1
48 |F15-13000011W TRERRE BUSH, SHIFT SWING LINK 1
49 [F15-13000012W BHBE BRACKET, CONTROL BOX 1
50 [F15-12000013 13 MARK 13 1
51 [F15-13000015W B K & COVER, WATERPROOF 1
57 [F15-13010010W U FRE A BLOCK, CONTROL HANDLE 1
53 [6B/T936.1-5 EHYELE S WASHER, LOCKED 5 )
54 [6B/T819. 2-M5x18 +E R L AT W5x18 SCREW, PAN HEAD MSx18 7
55 {E4-10040100W AT A SWITCH ASSY, TILT |
56 [F15-13010001 EYES CONTROL HANDLE |
57 [Fs-13010000 BYFE CONTROL HANDLEBAR 1
5§ |GB/T84.5-ST4. 8x12 [ AEA L B S BATSTA. §x12  [SCREN, PAN HEAD ST4. 8x12 1
59 |GB/T818-Mdx10 T F A L AT L0 SCREW, PAN HEAD M4X10 3
60 [F15-13010009 BYEHE COVER, CONTROL HANDLE 1
61 [F15-13010005W E%E SPRING, COMPRESSTON 1
61 [F15-13010004 BY Ak PART, ORIENTATION CONTROL 1
63 |F15-13010008W FLEEM PLATE, ORIENTATION PART 1
64 [0B/T820-M6x90 T F TR ATNOX0 SCREW, PAN HEAD M6x90 3
65 E4-07020015W FLIER CHAFING PLATE, VIRE 1
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FEAR (R RAH
PARTS NAME:  |ELECTRIC OIL PUMP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH () ARG % 4
I |F40-05000069EFT E5% ¢ 95x910x100 AIR PIPE ( 1
) |15-04000200 BHR CHECK VALVE 1
3 [F40-05000070BFT FA% D ¢5x@10x150 AIR PIPE D 2
4 [F15-05000011 S | THREE WAY 1
5 |F40-05000051EFI EA% B AIR PIPE B 1
6 [F40-05100000EF] B oMb R AL 0IL POMP ASSY 1
7 |F40-05100100EF1 B AR R AR BODY ASSY, OIL PUMP 1
§  [57133-13.3 BEEAEE 013.3 SINGLE LUG CLAMP 4
9 [F40-05100010EFT mREAEN SHAPED TUBE 4, OIL PUMP 1
10 [F40-05100004EFT HREAED SHAPED TUBE B, 0IL PUMP 1
11 |F40-05100202EFT ik CAP, DETECTION VALVE 1
12 |F40-05100201EFI wERB IR DETECTION VALVE, 0IL PUMP 1
13 [P40-05100600EFI EARTR PRESSURE REGULATOR VALVE 1
14 [F40-035100601EFT EAHETROYE 0-RING, PRESSURE REGULATOR VALVE| 1
15 [F40-05100600-1BF1  [E A FIRE &4 H WASHER, PRESSURE REGULATOR VALVE| 2
16 [F40-051006028F1 HilTE CONDUIT TUBE 1
17 [F40-05100603EFT EHREMR PALTE, PRESSURE REGULATOR VALVE | 1
18 [0B/T818-M5x12 TFEE LA Woxl) SCREW M5x12 )
19 [cB/T818-M4x16 +F AL EAT Ml SCREV Mdx16 5
20 |6B/T93-4 BUAE ¢4 SPRING VASHER 4 )
21 |F40-05100301EFI R NEEDLE VALVE 1
22 [F40-051003028F1 HRF% CLAMP SPRING, NEEDLE VALVE | 1
23 [F40-051000038F B BAFFLE PLATE 1
24 |GB/T818-M4x8 TFREA LT Mdx SCREW Mdx8 4
25 [F40-05100001EF1 3T FLOATER 1
26 [F40-05100002EFT 314 PIN, FLOATER 1
27 |F40-051005008FT RIS 0IL PUMP ASSY 1
28 [F40-05100505EF1 HREES CONNECTION LINE,0IL PUMP 1
29 [F40-05100501EF1 WRORE RUBBER SLEBVE, OIL PUMP 1
30 [F40-05100504EFT MRS PADDING BLOCK, 0L PUMP 1
31 [F40-051005038FT R R RUBBER PAD, 0IL PUMP 1
30 [F40-051005028FT RN FILTER NET,0IL PUMP 1
33 |P40-05100704BF1 WA 3 E SEAL, OIL C4P 1
34 |F40-051007018FT Bk R R 0IL (AP, ELECTRIC PUMP 1
35 [F25-05090005 EXBHEE Bite BUSHING, DAMPER 3
36 [F25-05090004 EXERAER DAMPER 3
37 [F40-05100800BFT Wb 4 & COOLER, FUEL !
38 [6B/197.1-6 T48 6 WASHER 6 1
39 |B/T5783-M6x25 A AR N6xS BOLT N6x25 4
40 |6B/T96-6 AAE 6 BIG WASHER 6 3
41 |F40-051007038FT AR AT DRAIN BOLT, OIL CUP 1
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RRELR | Bt
PARTS NAME:  |FUEL COMMON RAIL
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
sBeE  |RUERT LB X FELH G HE &k
I [F40-05000046EFT B4 LT BOLT, ADAPTER 1
2 |6B/T982-12 AAFHEEL COMPOUND SEAL WASHER 12 )
3 [F40-05000045EFT L ADAPTER, COMMON RAIL 1
4 |6B/170. 1-M6x35 W A ATNG3S INNER HEXAGON BOLT Mgx35 2
5 [F40-05000044EF1 Y BUSHING, COMMON RATL )
6 |F40-05091200BFT B4, COMMON RAIL, FUEL 0IL 1
T [F40-050903008FT W 42 FUEL INJECTOR 3
8 |F15-07010004 Y18 PLUG SCREW 1/8 1
9 [F40-05000073B AU A ® FUEL OIL ASSY, COMMON RAIL | 1
10 [F40-05091100EFT EEMR R FUEL FILTER |
I F15-071503010 #eBETE RELAY  JACKET 1
12 [F40-05000041FT MR TR 4 LB JOINT B, FUEL FILTER 1
13 [s7133-13.3 BEEMEE 133 SINGLE LUG CLAMP )
14 |F40-05000019EFT Wi%D 950105710 FUEL PIPE A $5x910x710 1
15 [F40-05100511EFT-A [ WA4(% ¢ 4xd Tx350 0IL PIPE, 0IL PUMP 1
16 |F40-050000528FT KE G B6xd11x550 WATER PIPE G @6x$11x550 1
17 [136-04000023 %+ (LIP 1
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Fhfaf  |HERAZS
PARTS NAME:  [POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  |RfEE EHAH 0 B4R G0 % it
L {T40-10000000 R R AL HYDRAULIC TILT ASSY 1
) [T40-10010000 A b LOCATING CYLINDER ASSY 1
3 [T40-10030000 BEERA R LOCATING CYLINDERGPISTON 4SSY | 1
4 (T40-10030202 BAT 1500385 0IL SEAL 15x23x5 1
5 {T40-10030200 HEER PISTON NUT 1
6 |TISB 2407 P15T2 0 B EPIST) CIRCLIP PI3T) 1
7 |7ISB 2401 P15 AW E 14, 8x02. 4 0-RING @14, 8x2. 4 |
8 |JASO F404 24-045 FEEBOY BG4 Tx02 4 [0-RING 044, TxD. 4 1
9 [T40-10030100 BE A LR SHART, TILT ASSY 1
10 |T40-10030301 BIEE PISTON 1
[T [GB/T879.4-0L5x1) [ A5 B BH#0L. 5x12 [PIN 91, 5x12 1
12 |785-06020202 BAGR BALL 4 12
13 [185-06020005 BER SEAT, SPRING 7
14 [T40-10030001 BRFEEERY SPRING ;
15 [T40-10030002 EEAR WASHER 1
16 [T40-10030003 FEAE WASHER 1
17 [GB/T70. 2-M10x1, 25%40 [~ AF R KEATMI0x1. 25x40  [SCREV MI0x1. 25x40 !
18 [IISB 2401 P39 EEOY B8 Tx3. 5 0-RING 38. 7x3. 5 2
19 [T1SB 2407 P39T2 0 B 5P RING, BACK UP P39T2 1
20 {T40-10010100 HHE R4 FREE PISTON SUB ASSY 1
2 |T40-100101014 BHiEE FREE PISTON !
22 (T40-10010102 EERGRE SPRING 1
23 [T40-10010104 EERR SEAL 1
24 {140-10010103 Eihi BUSH, BOLT 1
25 [140-10010105 EELE BUSH, PISTON 1
26 {6B/170. 2-M4x35 Ry REEPS AAIER SCREW M4x35 1
2 [F15-07010004 BELS BLOCK, CYLINDER 1/8" 1
28 [140-10000002 #E R LA Ak POSITIONING CYLINDER 1
29 |IIS F611.2 0% B 010. 7x81. S 0-RING 810, Tx@1. 5 3
300 [T40-10000001 WAL/ BALL 1/8 .
31 {185-06020014 EERERS SPRING, PISTON )
3 |185-06010201 TRE FILTER 1
33 |VIS Fos 0 B 85. 5x1. 5 0-RING 5. 5x1. § 4
34 |T40-10020500 Syl TILT MOTOR 1
35 |6B/170. 1-M6x20 W~ A 4TMox20 SCREW M6x20 4
36 |0B/T3452. 1-48x2 HHL0% B ¢ 48x] 0-RING ¢ 48x2 1
37 |T40-10020004 ARpEE SPRING 1
38 [140-10020003 L LINK, MOTOR 1
39 |6B/T70. 1-4x25 Ko 4TS BOLT M4x23 4
40 |T85-06010705 R4 04x21. 8 (2-2-4 ROLLER @4x21.8 G2-2-4 )
41 |140-10020400 KR RA GEAR PUMP ASSY 1
42 |IIS FGS 0 Elg4. 5x01. 5 0-RING 64, 5x81. 5 2
43 {T40-10020002 EEHE SPRING !
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Fhfaf  |HERAZS
PARTS NAME:  |POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  |RfEE AR (FX) EHAR R % it
44 |185-0601020 (e PIN, VALVULA SUPORTE 1
45 [185-06010207 AITE A SEAL, MAIN VALVE 1
46 {T40-10020005 HHREE FILTER, PUMP )
47 |18 PG4 TRBEYEG3. 5xl. 5 0-RING 3. 5xL. 5 )
48 4010020001 HE Rk HOUSING 1
49 [T40-10020301 VRS PIN, VALVE SUPPORT 1
50 [TISB 2401 P3 RGS0M B L. 8x1. 9 0-RING 62. 8x1.9 1
51 [7ISB 2401 P8 07 Ele7. 8x1.9 0-RING 7. 8x1.9 1
50 [VISB 2401 P9 0% B 98. 8x1.9 0-RING 8. 8x1.9 3
53 (T40-10020302 Z2RK SEAT , RELIEF VALVE 1
54 |T40-10020303 GRREER SEAT, SPRING 1
55 [T40-10020304 TS SPRING, UP RELIEF 1
56 |TISB 2401 P11 0% B 10, 8x2. 4 0-RING 10. 8. 4 1
ST (T40-10020305 TRRER SCREW, VALVE LOCK 1
58 |185-06010503 FRN4A% VALVE SUB ASSY )
59 |TISB 2401 P12.5 ERIT0YE12x1. S 0-RING @12xL. 5 )
60 [IIS F612 TEBEOHESIL 5x1. 5 0-RING 11, 5xL. 5 )
61 [T85-06010501 BRIEE PISTON, SHUTTLE 1
60 [185-06010009 4T SCREN 1
63 [185-06010601 ANESHLE WASHER, SEAL )
64 T40-10020201 WELE SEAT, SPRING 1
65 [140-1002020 AllEnEs SPRING 1
66 |1IS FG10 FERFESY. 5x1. 5 0-RING 9. 5x1. 5 1
67 |85-06010606 FHR A% SCREW, MANUAL RELEASE 1
68 |6B/T3452. 1-17. 5x2. 65 |FHERAMKOM ES17. 5x2. 65 |0-RING 917, 5x2. 65 1
69 |6B/T893.1-20 AR RING, SNAP CIRCLIP 20 1
0 |GB/T70. 1-)6x75 W~ i A KA ATNG TS BOLT M6x75 3
7 [185-06010002 Ah#E1/16" BLOCK, CYLINDER 1/16" 5
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R4t |FORA (FR)
PARTS NAME: | MANUAL TILT OIANUAL CONTROL)

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  [EHET FHAH (XD FHLH(EX) HE &t

1 [P40-00000004D R BUSH A 1

) |F40-00000200D A5k TRIN & TILT ASSY 1

3 {F40-00000005D ALt £D BUSH B 1

4 [F40-00000006D RARMR ANODE 1

5 |6B/T820-M6x25 TR L AT M6x25 SCREW M6x25 1
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FAtEAR | RRRER BGH)
PARTS NAME:  |CYLINDER HEAD ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH () ARG % 4
1 [F40-050400008FT B R CYLINDER HEAD ASSY 1
) [F25-05050021 Mg hihat 37x50x7 R 0IL SEAL, CAMSHAFT 1
3 [F25-05050007 i 8h IR AT R 4 WASHER, LINITING BOLT 4
4 |F25-05050006 SEE S LIMITING BOLT, CAMSHAFT 1
5 |6B/T5783-M6x10 KR Mox10 BOLT M6x10 3
6 [F25-05050002 #Al VALVE, BXHAUST 3
7 [F25-05050001 #AI1 VALVE, INTAKE 3
8 [F15-07010005 BE /4 PLUG 1/4" 5
9 [F40-05040100BFT hr g CYLINDER HEAD ASSY 1
10 [F15-07040104 A11%% GUIDE, VALVE 6
I {P40-05040201 b 4 CAMSHAFT !
12 |F40-05040407 M RE 4 GASKET, 0IL PUMP 1
13 [F40-05040400 ik 0IL PUMP ASSY 1
14 |cB/197.1-6 THE 6 VASHER 6 4
15 |6B/T5782-Mgx40 AR Noxd0 BOLT M6x40 4
16 [F25-05050003 ATEE4E WASHER, VALVE SPRING 6
17 |PS2700. 04. 03 Allws SEAL, VALVE STEM 6
18 [F25-05050005 A% SPRING, VALVE 6
19 [F15-07040006 AlEERRE RETAINER, VALVE SPRING 6
20 [F15-07040007 A THE+LE COTTER, VALVE SPRING 12
2 [F25-05050300 BEAY ROCKER ASSY 6
22 [F25-05050301 5 ROCKER 6
23 [F15-07040303 St SCREW, VALVE ADJUSTING 6
2 |F15-07040304 HRaE LOCK NUT 6
25 [P40-05040001 BEH SHAFT, ROCKER |
26 |F40-05040002 BEREM SUPPORTING PLATE, SPRING PLATE | 2
27 [F40-05040004 BERAEEHA SPRING PLATE 4, ROCKER 1
28 [F25-05050012 R T 1B SPRING PLATE B, ROCKER )
29 [F25-05050019 BEWA AL =R FLANGE BOLT, ROCKER SHAFT 4
300 |F40-05040003 SR 2 A FIXED PLATE B, ROCKER SHAFT 1
31 |F25-03050011 BRBABLR SPRING PLATE, ROCKER |
32 |F25-05050009 B R A FIXED PLATE 4, ROCKER SHAFT |
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FHELM (R L (BB
PARTS NAME:  |APPENDIX 1 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH () ARG % 4
I [P40-05090503-1BFT |3 e H0% B 0-RING, STEP MOTOR 1
)} [P40-05090502EFT SN E 0-RING, IDLE CONTROL 1
3 [F40-05090601EFT BER HEREWE 0-RING, TENPERATURE SENSOR | 1
4 [P40-05090803EFT HANERGHE SEAL, INTAKE SILENCER 3
S [P40-05090403EFT SEFHE SEAL, THROTTLE VALVE 1
6 [F40-05090408EF SE TR E RUBBER BOOT, THROTTLE VALVE | 1
T [F40-05030000 A GASKET ASSY, CYLINDER HEAD | 1
8 [F4-04000019 FH% 415 3x13 WOODRUEF KEY 1
9 |F25-05020003 Wi B @43x054.8x6 R |0IL SEAL B 1
10 |F25-05020002 g AtA 035%046.85x6 L |0IL SEAL A !
11 [F40-00000003 RANE HE GASKET, ENGINE 1
12 (F40-05100704EF1 AR A SEAL, 0IL C4P 1
13 [F40-05100601EF EARTRYE 0-RING, PRESSURE REGULATOR VALVE| 1
14 [P40-05100501FFT WRORE RUBBER SLEEVE, 0IL PUMP 1
15 [P40-05000004 HAERE 4 GASKET, EXHAUST COVER 1
16 [F15-07010022 TREH GASKET, THERMOSTAT 1
17 |F40-05040407 TR T 4 GASKET, 0IL PUMP !
18 [F40-05000002 Ab L ES 4 SEAL, CYLINDER HEAD 1
19 |cB/T3452.1-25x3.0 |0 25x3.0 0-RING 25x3. 0 |
20 [F25-05050021 Mt 37x50x7 R 0IL SEAL, CAMSHART 1
20 {1ASO F404 35 025 WHO L% 0-RING 1
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FHELM (W D (B4
PARTS NAME:  |APPENDIX 2 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EAR (X ARG % i
1 [F25-02010002 WS 16x30x6 0IL SEAL 16x30x6 1
2 [F25-02010006 kg GASKET, RELIEF VALVE 1
3 F25-02010007 BE GASKET, OUTLET MANIFOLD 1
4 [P25-02000011 BEBEH GASKET, EXHAUST PIPE 1
5 [F40-02010006 HELTHE SEAL RING, EXHAUST PIPE 1
6 |F40-02010007 Rt 5 4 4 GASKET, CLAPBOARD )
7 [P40-02000008 HEREREE B RUBBER JACKET B, OUTLET MANIROLD| 1
8 [P40-02000007 HEFEREE A RUBBER JACKET 4, OUTLET MANIFOLD| 1
9 [F4-03000024 EigEY GASKET )
10 [T40-04060002 KTEEAKZOREHE A |0-RING A, COVER 1
11 |T40-04060003 KTEEAKEZOR E4E B |0-RING B, COVER )
12 [F25-04010003 T 30 %8 £ 2 2x36x6 0L SEAL 4
13 |7ASO F404 24-50 HHFE A OB EHE 0-RING , CASING 4 |
14 {T40-04000010 KB T H GASKET , WATER PUMP SEAT 1
15 [140-04000011 MR OUTER PLATE 1
16 [140-04000205 KEFHOH T 2 H 0-RING 1
17 [F25-04040000 KA R4 IMPELLER ASSY, WATER PUMP 1
18 [T40-04000202 KEAT INNER SHELL, VATER PUMP 1
19 [T40-04000203 KETEHE SEAL 1
20 [T40-04000204 KERERHE NYLON BUSHING, VATER PIPE |
1 [F25-04000015 FH% WOODRUFF KEY 1
22 32005 TR KOTO st %R T4 30005 [BEARING 32005 1
23 [F15-06020004 O % 4 B 14x4. 2 0-RING 14x4.2 1
24 |1ASO F404 31-035 VAT 0-RING 1




F40EFT E4EFH PAGE 1 OF V
FARAN | RERREA
PARTS NAVE: | PARTS CATALOGUE INDEY

RS RA/F5 RRT R&/IF5 ZHRT RA/F%

PART X0, PAGE/ 0. PART 10, PAGE/X0. PART X0. PAGE/N0.
DPRTEA-9 -1 F4-04090005 1016 FLS-050003008F  15-2
i 2220 JS 19-25 F4-0409001 015 F15-05040002 15-15
IASO B4 24016 1720 F4-03000200 12-06 FL5-05040100 15-18
ASO B4 24045 5408 F8-00000005 110 F15-06020004 20-51
NSO B4 24050 20-31 F8-03000007 18-1 FLS-07000021 1823
ASO B4 31035 20-53 F8-03000021 2817 F1S-07000030 36-11
JASO 44 35 025 30-0) F8-03000022 312 F15-07000031 36-13
JIS FG10 5566 F15-07010003 36-13
JIS FG11.2 S4-19 F15-07010004 10-09
J1S FG12 55-60 36-08
JIS Fod 55-47 51-08
I8 G5 $4-4) F15-00000006 18-18 5417
JIS oS 54-33 10-10 F1S-070L0005 08-06
JISB 2401 P11 55-36 2-1) -1
JISB MO PILS 5559 F15-00000012 06-13 F15-07010009 18-08
JISB 2401 PIS $4-07 15-1) FLS-07010011 08-09
JISB 2401 3 55-30 17-06 F15-07010012 18-12
JISB 2401 P39 S4-18 F1S-01000007 06-12 FLS-070L0021 36-12
JISB 2401 P 55-31 F15-01000008 06-20 F15-07010022 36-1
J1SB 2401 P9 55-3) FLS-01000009 06-11 FL5-07040006 40-03
JISB 40T PISTY 5406 FL5-01000011 06-05 FLS-07040007 10-06
JISB 2407 PMT2 5419 F15-01000012 06-19 F15-07040104 310
$7133-13.3 50-08 F1S-01000013 06-04 F15-07040303 40-09
5213 F1S-01000015 12-02 F1S-07040304 $0-10
32005 IR K010 20-45 F15-01010001 0217 F1S-07050004 301
6007 PS4 19-11 F15-01010007 02-07 F15-07080001 -0
FL5-01030001 06-4 F1S-07110003 38-10
F15-01030003 06-13 FIS-07130314V 15-04
F1S-01030005 06-38 FLS-07150001¥ 26-04
PS2700. 04,03 40-03 FLS-01030100 06-36 FL5-071503000 26-09
E4-07020015V 18-65 150030200 06-16 FLS-071503018 26-08
E4-100401008 48-55 F1S-04000002 18-39 5211
B10-01010001 12-13 10-14 F15-09000000 45-01
B10-01010003 12-12 F1S-04000003 18-38 F15-09000001 4511
B10-0L0L0005 12-13 10-13 F15-09000002 45-14
E10-01010006 12-30 F1S-04000005 18-03 F15-09000003 4511
E10-0L010007 12-12 F15-05000003 12-15 F15-09010000 4513
E10-0L010008 12-32 F15-05000006 12-03 F15-09020000 45-10
B10-01010009 12-33 F15-05000008 12-13 F15-09030000 4513
F4-01090003 06-34 F15-05000009 12-40 F15-10000000 45-0)
F4-01090004 06-35 F15-05000011 30-04 F15-10000001 15-09
F4-01090006 06-17 F15-05000017 12-08 F15-10000002 45-08
F4-01090007 06-18 F15-05000022 12-37 F15-10000003 45-07
F4-01090300 06-30 FL5-05000023 12-33 F15-10010000 45-03
F4-01090401 06-31 F15-05000026 12-33 F15-10020000 45-06
y1-11 F15-05000031 15-10 F15-11000001¥ 41-10
P4-03000023 20-58 F15-05000032 15-11 F15-11000002¥ 47-03
P4-03000024 20-59 F15-05000033 12-17 F15-11010000V 17-03
P4-04000019 38-05 F1S-05000035 20-49 F15-12000013V 18-50
F4-04000030 4010 F15-05000036 12-36 F15-12000016V 41-37




THRE
PART N0.

RA/F%
PAGE/NO.

KT
PART N0.

F15-13000001W
F15-13000002W
F15-13000003W
F15-13000004W
F15-13000005W
F15-13000006W
F15-13000007W
F15-13000008W
F15-13000011W
F15-13000012W

47-36
47-31
47-34
47-35
47-08
48-47
47-28
47-39
48-48
48-49

F25-00000014

F25-00000015
F25-00000016
F25-01000001A
F25-01000002
F25-01000003
F25-01000004L
F25-010000048

F15-13000013W
F15-13000014W
F15-130000135W
F15-13000202W
F15-13000203W
F15-13000300W
F15-13000400W
F15-13000601W
F15-13000602W
F15-13000700W

47-17
47-11
48-51
47-15
47-14
48-44
47-13
47-41
48-45
47-40

F25-01000005L
F25-010000058
F25-01000006L
F25-01000006S
F25-01000007W
F25-01010002
F25-01010003
F25-01010004
F25-01010011
F25-01010012W

F15-13000800W

F15-13010001W
F15-13010002W
F15-13010004W
F15-13010005W
F15-13010008W
F15-13010009W
F15-13010010W
F15-13020000W

15-25
47-33
48-36
48-37
48-62
48-61
48-03
48-60
48-52
47-24

F25-01010301A-L

F25-01010302
F25-01010303
F25-01010324
F25-01020001L
F25-01020002
F25-01030001
F25-02000002
F25-02000003
F25-02000011

F15-13020001W
F15-13020002W
F15-13020003W
F15-13020004W
F15-13020005W
F15-13020006W
F15-13020007W
F15-13020100W

47-16
47-20
47-11
47-12
47-18
47-09
47-07
47-19

F25-02000013
F25-02000016
F25-02000019
F25-02010002
F25-02010003

F25-02010005
F25-02010006
F25-02010007
F25-02030000

F20-03000100BF1
F20-03000101
F25-00000002
F25-00000003
F25-00000004
F25-00000003
F25-00000006
F25-00000007

12-24
12-23
04-18
04-19
12-129
04-16
04-24
04-23

F25-03000002
F25-03000003
F25-03000006
F25-03000007
F25-03000019
F25-03000021W
F25-03000023W
F25-03000027W
F25-03000028W
F25-03000029W

F40BFT F4r Mt PAGE 1T OF V
FREAR  |ZHERREE
PARTS NAVE: | PARTS CATALOGUE INDEX

R&/F% i R&/F%
PAGE0, PART X0, PAGE/N0.
1802 FLS-03000100 117
3113 FS-030001018 118
36-07 F2S-030001020 119
1415 F2S-030001030 12-10
417 F2S-030001 048 -1
-1 F25-03020000 1-35
412 F2S-030300030 17-14
10 F2S-03030004¥ 17-12
413 FLS-030300050 15-19

FAS-04000007 20-%
14 FLS-04000015 20-44

F2S-04000031 20-60
-15 F2S-04010003 19-26

25~ 04040000 20-%
1718 F25-05000002 318
12-20 F2S-05000003 317
12-19 F2S-05000021 3802
12-08 F2S-05000023 3803
12-06 F2S- 05000024 11
1711 F2S-05000025 24-05
111 F2S-05000026 -4
1215 F2S-05000035 36-10
1226 F25-05000100 36-14
12-19 F2s-05010103 36-09
1406 F2s-05010104 36-08
1407 FS-05010113 36-11
I6-16 PS-0S0L030-1 3403
1411 F2S-05010302-2
18-11 F2S-05020002 4-04
1815 F25-05020003 =01
1402 FLS-05020102 1)
401 F2S-05020105 34-09
201 F25-05020106 34-08
18-01 F25-05020200 405
13-4 PS-0500203-1 -7
3206 F25-05020203-)
18-07 F2S- 05020204 -6
10-07 2505050001 0-11
10-02 F2s- 05050002 40-01
14-03 F2s-05050003 40-0)
1-42 F2S-05050005 10-04
13-4 F2s-05050006 3016
12-30 F2s-05050007 -5
12-31 F2s-05050009 §0-19
12-3) FS-05050011 0-18
36-32 F2S-05050012 4015
1215 F2S-05050016 3810
17-09 F25-05050018 3808
17-10 2505050019 4016
13-49 F2S-05050021 3013




FAOEFT ZEE
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THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX

KT R&/F g ZHRT n&/FT ZHRE RA&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F25-05050300 40-07 F40-01020002 04-07 F40-05000001 34-02
F25-05050301 40-08 F40-01020003EF1 06-31 F40-05000002 32-09
F25-05090004 50-36 F40-01030101 06-01 F40-05000003 18-20
F25-05090005 50-35 F40-02000001L 08-33 36-25
F25-05090100W 26-05 F40-020000018 F40-05000004 36-16
F25-05130001 42-20 F40-02000003 08-36 F40-05000005EFT 36-17
F25-05130002 42-12 F40-02000004 08-26 F40-05000007 38-01
F25-05130003 42-19 F40-02000005L 22-02 F40-05000008 38-04
F25-05130004 42-18 F40-02000005S F40-05000009-1EFI-C  28-27
F25-05130005 42-18 F40-02000007 08-24 F40-05000009-2BFT  28-25
F25-051300064 42-19 F40-02000008 08-22 F40-05000011 36-03
F25-05130007 42-30 F40-02010001 08-05 F40-05000015 15-12
F25-05130008 42-13 F40-02010002 10-11 F40-05000015W 17-13
F25-05130100 42-24 F40-02010003 10-12 F40-05000016EFI 15-09
F25-05160002 17-11 F40-02010004 10-15 F40-05000016W 17-01
F25-05170001W 26-11 F40-02010005 08-16 F40-05000019 42-13
F25-05170002W 26-11 F40-02010006 08-18 F40-05000019EFI 52-14
F25-05170101W 26-18 F40-02010007 08-19 F40-05000021EF1 42-12
F25-05170201W 26-12 F40-02010008 08-20 F40-05000022 36-26
F25-05170202W 26-14 F40-02010009L 08-21 F40-05000026EFT 30-14
F25-06000004 44-08 F40-02010009S F40-05000032 10-01
F25-06000005 44-11 F40-02010010 10-08 F40-05000033 15-10
F25-06000006 44-06 F40-02010100 10-05 F40-05000034 24-09
F25-06000100 44-10 F40-03000001EFT 12-01 F40-05000036 42-04
F25-07000003W 17-04 F40-03000002 36-30 F40-05000037 36-20
F25-07000005W 17-02 F40-03000003 36-31 F40-05000038 36-19
F25-07000006W 17-16 F40-03000004 36-29 F40-05000039EFI 15-03
F25-07000007W 47-30 F40-03000005EFT 42-11 F40-05000041EFT 5211
F25-07000300W 17-26 F40-03000006 12-11 F40-05000042EF1 18-11
F25-07000301W 17-1) F40-03000007L 15-23 F40-05000044EFT 52-03
F25-07000302W 17-25 F40-03000007S F40-05000045EFT 52-03
F25-07000303W 17-24 F40-03000008 13-46 F40-05000046EFI 52-01
F25-07000304W 17-13 F40-03000009 12-05 F40-05000048EFI 30-29

F40-03000009BW 13-48 F40-050000498F1-A  28-30

F40-03000009w F40-05000050EFI 30-28

F40-03000010 15-16 F40-05000051EFT 50-05

F40-03000011 12-41 F40-05000052EFT 52-16

F40-03000012 12-16 F40-05000055EFT 26-06
F40-00000001 06-12 F40-03000013EF1 26-30 F40-05000059EFT 28-15
F40-00000002 08-31 F40-03000014W 13-50 F40-05000060BF1 28-06
F40-00000003 36-13 F40-03000016 36-28 F40-05000063EFI 28-10
F40-00000004D 36-01 F40-03000100 12-39 F40-05000064EF1 30-26
F40-00000005D 36-03 F40-03000400BF1 13-47 F40-05000065EF1 28-18
F40-00000006D 36-04 F40-03000500EFT 26-125 F40-05000069EFT 50-01
F40-00000007D 02-31 F40-03000600W 13-45 F40-05000070EFI 50-03
F40-00000100 12-43 F40-04000000L 19-01 F40-05000073B 52-09
F40-00000200D 36-02 F40-040000008 F40-05000500EFT 26-01
F40-01000004 04-08 F40-04010000C 20-43 F40-05000600EFT 24-08
F40-01010101A-S 02-21 F40-040100008 F40-05000700EFI 24-06
F40-010200015 04-06 F40-04020000 20-35 F40-05000800 26-23
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FREAR  |ZHERREE

PARTS NAVE: | PARTS CATALOGUE INDEX
FHRT n#&/f5 FHRS A5 AR5 R&/ %
PART X0, PAGE/0. PART N0, PAGE/N0. PART X0, PAGE/N0.
FA-OSO000900BFT 15-05 FA-0S090800BFT 3-16 Fo0-05000047 3617
FA-OS000901EFT  15-06 FA-0S0908038F1 3015
FA-05001000-1BFT 2634 FA-0S09L100BFT 50-10
FAI-05001000-05F1 FU-0S0912008F1  2-06
FAU-05001000-36F1 FA-0S09L400BFT 28-07 T5-04000200 50-02
FAU-05001000-4EF1 PA-OSO9L40IBFT 28-03 T20-06050302 15-08
FA-OSO00L000BFT  28-33 FA-0S0914028F1 28-4 T20-13000500% §1-1]
FA-050012008F]  26-17 RA-0S091500EF] 28-31 T36-D400003 018
FAU-05010000 36-05 FA-0S091600EF]  28-13 1351
FA0-05020100 -1 FA0-0500000BFT 50-0¢ 517
FAO-05020101 11 FA-OST0000EFL 505 T40-00000002 0611
FAU-05030000 32-4 FA-05000028F1 506 T40-00000003 06-14
FAO-05030003 26-17 PA-OST000038FT 50-23 T40-00000004 06-10
Fa0-05040001 $0-12 FA-OST00004BFT 50-10 T40-00000003 06-09
FAO-05040002 4013 PA-05T000108F1  50-09 T40-00000006 06-08
FAO-05040003 §0-17 FA-0ST00100BFT 50-07 T40-00000008 114
FAO-05040004 §0-14 PA-0S1002018F1  50-12 34-06
FAO-05040006 38-09 PA-0S100028F S0-11 T40-00000009 18
FA-OSO40100BFT 32-19 FA-0S100301BFT 50-21 T4-00000010 17
FAU-05040201 3811 FAO-05100308F1 50-02 TH-0010001-0  02-18
FAU-05040400 3813 FA-0ST00S00BFT 50-7 T-OL0L000- 02-04
FAO-05040401 3814 F-5100S01BFT 50-29 00101004 0201
FAO-05040402 3819 FA-05100S028F1 50-32 40010101014 0205
FAI-05040403 3818 FO-0ST00S036FT 5031 T40-01010102 12-03
FAI-05040404 3816 FA-OST00SO4BFT 50-30 4001020001 06-15
FAO-05040405 3815 FAO-05100505F]  50-28 T4-02000002 1-04
FAI-05040406 38-1) FAO-051005T1EFI-4  5-15 T40-02000003 18-35
FAO-05040407 3812 FAO-05100600-16F]  50-15 T40-02000004 18-34
FAO-05040408 811 FA-OS006008F1  50-13 T40-02010005 1-03
FAU-05050000 §-17 FA-05100601BF1 5014 T40-04000001 19-0)
FAU-05050200 §07 PA-0S006028F1 S(-16 TA-04000002 20-47
FAU-05070000 30-03 PA-0S006038F1  50-17 TO-O000003-1 -4
FAO-05070001 3-04 PA-0SI007018F1 5034 T4-04000003-)
FAO-05070002 3005 FA-0ST007038F1 5041 T4-04000003-3
FAI-05070003 3208 PA-0S1007048F1 50-33 TA-04000003-4
FAO-05070004 3007 PA-0S00800BF1 50-37 TA-04000003-5
FAU-OSO90100BFT 26-32 FAO-060000004 401 TA-04000003-6
FA-OS0902008F1 26-16 FAO-060000014 -4 TA-04000003-7
FA-OSO90300BF1 52-07 FAO-06000002 Ty 000001 19-07
FA-O5090400BFL -1 FAO-D60000034 4-0) T40-04000004-)
FU-OSOO0IEFT 3022 FAO-06000007 JTRY TA-04000004-3
FU-OSOOM03BFT -7 FAO-060000084 1) TA-04000004-4
FA-OS90408BFT -2 FAO-08000001 15 T4-04000004-5
FO-05090501BFT  30-07 FA0-08000002 4-03 T40-D4000004-6
PA-OS090S028F1 30-08 FAO-08000003 417 T40-04000004-7
FAO-05090503-18FT 30-06 FAO-08000004 -0 T40-04000005 19-04
PA-OS090S038FT -0 FA-OSOL0100BFT  47-4 T40-04000006 19-03
FA-OS0906008FT 30-03 FA-D000000BFL 47-01 T40-04000007 20-5)
PA-OS090601EF1 30-14 FA-D0002008F1  47-03 T40-04000008 19-19
PA-OS00T00BFL 2621 P 0-050000414 401 T40-04000009 20-33
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THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT R&/F g ZHRT n&/FT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T40-04000010 20-34 T40-10010101A 54-11
T40-04000011 20-35 T40-10010102 54-12
T40-04000012 20-41 T40-10010103 34-24
T40-04000013 12-08 T40-10010104 534-23
T40-04000014 12-07 T40-10010105 34-25
T40-04000018 12-19 T40-10020001 35-48
T40-04000019 12-11 T40-10020002 34-43
T40-04000020 12-11 T40-10020003 34-38
T40-04000021 12-13 T40-10020004 54-37
T40-04000022 19-06 740-10020003 35-46
T40-04000023 20-57 T40-10020201 55-64
T40-04000024 19-08 T40-10020202 55-65
T40-04000026 20-48 T40-10020301 55-49
T40-04000201 20-40 T40-10020302 55-53
T40-04000202 20-39 T40-10020303 55-54
T40-04000203 12-06 T40-10020304 35-35
T40-04000204 22-05 T40-10020305 35737
T40-04000205 20-37 T40-10020400 4-41
T40-04020000 19-09 T40-10020500 54-34
T40-04040000 19-30 T40-10030000 34-03
T40-04040001 20-32 T40-10030001 54-14
T40-04050000 19-10 T40-10030002 3415
T40-04050001 19-16 T40-10030003 54-16
T40-04050002A 19-12 T40-10030100 54-09
T40-04050003 19-13 T40-10030200 34-05
T40-04050004 19-14 T40-10030202 54-04
T40-04050005 19-15 T40-10030301 54-10
T40-04050006 19-11
T40-04050007 19-17
T40-04060000 19-20 185-05000022 26-13
T40-04060001 19-24 T85-05000023 26-16
T40-04060002 19-22 T85-05000300 42-05
T40-04060003 19-23 T85-05000301 42-09
T40-04060005-1 19-19 T85-05000302 42-07
T40-04060005-2 T85-05030002 26-15
T40-04060005-3 T85-05030200 26-29
T40-04060005-4 T85-05040004 24-14
T40-04060005-5 T85-06010002 35-T1
T40-04060005-6 T85-06010009 55-62
T40-04060005-7 785-06010201 34-3)
T40-04060006 19-18 T85-06010205 55-44
T40-04070000-11 12-20 T85-06010207 55-45
T40-04070000-12 T85-06010501 55-61
T40-04070000-13 T85-06010503 55-38
T40-05000028 28-05 T85-06010601 55-63
T40-10000000 34-01 T85-06010606 35-67
T40-10000001 34-30 T85-06010705 34-40
T40-10000002 34-18 T85-06020005 34-13
T40-10010000 34-02 T85-06020014 54-31
T40-10010100 34-20 T85-06020202 34-12




